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[ . MR Sample Description

UN38.3 Test Report

B b A TR

Sample Name

[ZZIL R

Power Bank

Hmis
Sample
Model

P322.78

R

Manufacturer

BN T YA B A 7
Shenzhen Joway Power Supply Co.,Ltd.

Hhk
Address

WY 52 X HEEY X 2Bl @A TkE 10 5 G —REhREL 11 5) 5

—REL)R

Floor 1-5 of Bldg 10th and Bldg 11th,Antuoshan High-Tech Industrial Park,Sha’er
Community,Shajing Street,Bao’an District,Shenzhen China

T
Factory

BN T YA BR A 7
Shenzhen Joway Power Supply Co.,Ltd.

Hhk
Address

WY 52 X HEEY A X 2B b @A Tk 10 5775 —RE0REL 11 5) 5

—REER

Floor 1-5 of Bldg 10th and Bldg 11th,Antuoshan High-Tech Industrial Park,Sha’er
Community,Shajing Street,Bao’an District,Shenzhen China

HIE B RE B
Manufacturer’s
contact
information

RS

Phone number

R MR A Hu ik

Email address

BN
Website

+86-18925786797

kfzg@szqway.com

[ELay
Trade Mark

BSTER
Cell Shape

[+ T
Cylindrical

B R~
Sample Size
(LXWXT)

(156.0X52.8 X
40.8)mm

PR e

Nominal
Voltage

BENE

Rated
Capacity

20000mAh
74Wh

7t L B ) FEL R
Limited
Charge
Voltage

PR TS H R
Standard
Charge Current

Type C Input:
5V/3A,
9V/3A,
12V/3A,
15V/3A,

20V/3.25A;

Type C cable
Input:

5V/3A,
9V/3A,
12V/3A,
15V/3A,
20V/3.25A

BRARETER
LI

Maximum
Continuous
Charge
Current

Type C Input:
5V/3A,
9V/3A,
12V/3A,
15V/3A,

20V/3.25A;

Type C cable
Input:

5V/3A,
9V/3A,
12VI/3A,
15V/3A,
20V/3.25A

ZiR R H B
End Charge
Current
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UN38.3 Test Report

i Gk AN
Cut-off Voltage

P T E LI
Standard

Discharge
Current

Type C Output:
5V/3A,
9V/3A,
12V/3A,
15V/3A,
20V/5A;

Type C cable
Output:

5V/3A,
9V/3A,
12VI/3A,
15V/3A,
20V/5A;
USB Output:
5V/3A,
9V/3A,
10V/2.25A,
12V/2.5A

BT B
Maximum
Discharge
Current

Type C Output:
5V/3A,
9V/3A,
12VI/3A,
15V/3A,
20V/5A;

Type C cable
Output:

5V/3A,
9V/3A,
12V/3A,
15V/3A,
20V/5A;
USB Output:
5V/3A,
9V/3A,
10V/2.25A,
12V/2.5A

HEHOGEE
Cell Number

P T
Cell Model

KRB

Sample
Physical
description

Wik 5E B H 3
Test

Completion
Date

INR21700-50E

HRER

Sample Mass

B KTk
Approximate Black Cuboid

WiAF e H

2025.06.07
Test Start Date 025.06.0

2025.06.20

II. ¢ Standard
B E GRIGHFRETM) 5 \EiTHE 38.3 4.
UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.8 Section 38.3).

M. AT E Test Item

T.1. X @& ERHL Altitude simulation T.5.
T.2. XIREZRLE Thermal test T.6.
T.3. X3 Vibration T.7.
T.4. X Shock T.8.

X #h 8 JH % External short circuit
X fE 7 Impact/ [1#5/E Crush

X it 78 H Overcharge

DX 5% il i H, Forced discharge

V. WA EMER Test Method and Requirement

JHVAH ] F R e e b 42 PP 3R 471858 T.1 22 T.5. 150 T.6 A1 T.8 HIA AT HuAt ik iy Rt . a6 7.7
AR SRR RS T.1 28 T.5 i B iR 458 (1 f i k47

Tests T.1 to T.5 shall be conducted in sequence on the same cells or batteries. Tests T.6 and T.8 shall
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s Y ikt 3
be conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5.

Hiith BOO1~B004, BO09~B012 4 1 IRAE I HURES
Hijth BO05~B008, BO13~B016 Jy 25 VA& i HAR A 5
H Ji HLSES C001~C005 N 1 RT3 J5 50% 78 LR A 5
ZH % Bt C006~C010 Ny 25 IR1EHF JG 50% 7 HEIR A
L CO11~C020 4 1 IRAEFR 58 A TEORARAS s
ZH Rl HLES C021~C030 Sl 25 IRTEIF 58 A T RES 5
Batteries of BO0O1~B004, BO09~B012 are full charged after one cycle;
Batteries of BO05~B008, B013~B016 are full charged after twenty-five cycles;
Component cells of C001~C005 are 50% charged after one cycle;
Component cells of C006~C010 are 50% charged after twenty-five cycles;
Component cells of C011~C020 are full discharged after one cycle;
Component cells of C021~C030 are full discharged after twenty-five cycles;
RESVRMENE, FTHUTARTE:
In order to quantify the mass loss, the following procedure is provided:
FiE 2R (%)=(M1-M2)/M1x100

Mass loss (%) = (M1-M2)/M1 x 100
Tn%ﬁqﬂ: M1 2RI AT BT R, M2 255 BT E . QR BT R AN N Ry B, A e B
Al °

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

P, 205 B L 7 ) ot Jo 5 45 R BR A
Mass M of cell or battery Mass loss limit

M<1g 0.5%
1gs<M<75¢g 0.2%
M>75¢g 0.1%

B AR W] DL B i AR s HAb A S s B b e e, BCRS e Rt Y R R OB
Hl A se. WOs3E . B8R , RERREREE BRI EUE.
Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.
ENHK T 2 T4, BRI 2 030 TR, AR, RN K, I AR5
OB LA TR 5 ()T B FE AN /N T HAE AT IX — B0 A HUR K 90% . A 5% LR R SR ANIE FH T 58 A 0Bk
AT ARt RO AT

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

@ nLJ L UN38.3 Test Report

T.1. & EEH Altitude simulation

MR 7% Test method

R RS EE A A T 145 T B T 11.6 kPa FISRE3IE i (204£5°C) R/ A > 6 /N .

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C).
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FE 3R Requirement

HUS AT e . ot TR ToRiAToE K, IF HARAN 50 B Bl d it R 56 /5 1R T 2% H
FEANT HAEREATIX— RGBT HLE ) 90% . A7 5% FiL S (SR ANTE H T 58 2 BORRES TR 1 f s AT it

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

@ nLJ L UN38.3 Test Report

T.2. EER% Thermal test

MR T5 ¥ Test method

I FELORT LU T B AR IR IR IR L A5 T 7242°C HISRAF N AT D 6 /N, BB PR IR0 IR 2 55 T-4042°C
AT AT 6 /NI o PN AR i el B2 2 T8 1 fe KN TR TR oy 30 23+ IEARFP B R4, LS8R 10
UAEIR, 55 B AT G v O E fh E PR BRI B (205°C) RAZ I 24 /N o 6f T R et A el R 85 T Ao
I I (I [ 222 Rk 12 7N

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20
5°C). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

FE 3R Requirement
HUS AT e . o< oA R ATeE K, If HARA 50 B Bl d it e 56 /5 1R T 2% H
FEANT HAEREATIX— RGBT HLE ) 90% . A7 5% FiLHE (SR ANTE F T 58 2 BORRES TR A fe i AT it
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3. #z3}) Vibration

MR T5 % Test method

RSB K [ TR 5) & G, EASE R SATE, TR R rl SE L FHRS) . IR3) N IESZBOE,
SPECARAIARAE 7 Hz #1200 Hz 2 08], R3] 7 Hz, PN 15 08h . X —3RaNIEREA0 = A BARZE B i)
OB TR —J7 M E R AT 12 %, SN 3 /N Hed— ARSI ) 20 i 1] EE L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

PEXT BT, 0 S AL ST AN L 12 T e (Rl CROSAN Bl A i 12 T3
I ORI A AN E] .

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

X RSN A7 Hz TT4R, fRFF 1 gn BECRINIEEE, B RISURLE] 18 Hz. )5 IRIETRFRE
0.8mm (A% 1.6mm) , JEHG AR B BIEEIE A F] 8 gn (FFRZ10N 50 Hz) o H4 U E hiis fE R AR 72
8 gn H EIS=I In#] 200 Hz.

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
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until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

XPRASRM: 7 Hz JF4E, RFE 1 gn B OEE, BERFEAE] 18 Hz. A5 IRIE (R FETE 0.8mm
CEAALRE 1.6mm) , FER ISR B R N A F) 2 gn B LN 25Hz) o B N R R E 2 gn B
FAR M nF) 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

FE 3R Requirement
HUS AT e . ot oA oRiMToE K, IF HARAN 50 B Bl d it e 56 /5 1R T 2% H
JEAN T HAEAT X — B AT B R 1 90%. A & HL R [ R AE H T 58 2 HRZS R B0 s A e i
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

@ nLJ L UN38.3 Test Report

T.4. 1+ Shock

MR T5 ¥ Test method
TR U AT R P NP S 2R B A R e e B b, SRR S AR I B i BT e T

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

AN B IZE 2 VAR IIE E 150 gn AR EEI (] 6 ms [P IESZ . AN, KRB BRI 2 4
INIEFE 50 gn Ak FhFFSEISTE] 11 ms B IE5Z S

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

BN FIBZANE 32 F IES2 ey, WEAE N B 75 AR i vl B Rk o o /N 2R R U 1 Jk R 4826 8] Sy 6
ms, KA ) Bk R R EEIN [R] 9 1 mse I THIFR2 2R FH R U 553 PR e /) O ek 2

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

it H/ N T ik 455 S ]
N 150 gn BT SAR T BRI R 6ms
100850
( )
mass
KA 50 gn iR R BURNE
30000)
mass

IR (gn) =

R (gn) = [(
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UN38.3 Test Report

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g,) = w"i il

Small batteries V\ mass* )

whichever is smaller

50 g, or result of formula

. (30000
. Arcelw'(mon(g,l) = Q‘ —
Large batteries \\mass* ) 11 ms

whichever 1s smaller

*  Mass is expressed in kilograms.

B FLOS IR ATE = A LA A TR O B R M 22 R DT R IE DT IR 52 = kb, AR ROT IMA 32 =
apady, MILEAZ 18 R .

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.
ZE 3K Requirement

HUES AT e . o< oA oRiMTokE K, IF HARAN 50 B Bl i it e 56 /5 1R T % H
AT HAEREATIX — 1RG0 BT HL R ) 90% . A7 5% FiL S A 2R ANTE H T 58 2 BORRES TR Al f e AT it

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.5. #pEf4E % External short circuit

WX 7% Test method

TG0 F R B FR I R N — BN ), DU LA e i 2 35 S) R A B 57+4°Co I [a] (1 KA H Hats
ERFEIB A RST FIBETE RGE I, XA EAIS 8] 75 S0P A5 R0 % o i RIS () ANBF AL 1%, 6T/l
ORI B R AR ST R TECE 220 6 AN/, o T RS AR f it 28 /D TR 12 AN/ o SR 1 f S el it
£ 57+4°C N2 AN T 0 1QR LI 51T

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

JoL B DA R 2 3 U B AP 52 IR 2 (R 3 57+4°C J B /ARREE 1 /NI, BEXSRHM, SRR R B TR
B0 AR e A B R IR B ) —F BL R

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

FEL MR v JN B B 22 /0 ROAZAE PRSI B N AT
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
FE 3R Requirement
FLAS AR AR iR BE AN IS 170°C, JF HAE RS FE v S50 J5 6 /NN o fk . i, JEe K.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.
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@ nLJ L UN38.3 Test Report

T.6. #d/EFE Impact / Crush

WEPE - #E CEHTHEHAEKRTET 18.0 Z KA EREHIE )
Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

TR A B RO 2 R TRCPE P 3E IR R T b, — 4R 316 BUAVER AR B SUE U O, R B4R 15.8 222K +0.1
=K, KEED 6 B, Bl SRKmMRE, MoEF2KE. B—H 9.1 Tw+0.1 TrEMEMN 61+2.5 &
K e P v B ANRR AR S XA, A — AN UF-050A BE BRI o X v A Ei e L) B /) 19 T BT S50 0 m LA
il HEEPIEBEEM T 5] SE N 5K R 2 90 V& .

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

AT WARE, PRSI R AT I S REHE A O BT 15.840.1 KT IR MMM AT E .
Bl R a2 —kdEd.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

WEPT- $E CGEH THEAY, $0IR, 6 h/4ln fOm B s EAR /N T 18.0 2K
Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

W HL S B TBE AP L R, ) BN R, 7255 — ANl B B2 K275 1.5
cm/s. HEEFFEEHEAT, BEEIHMILLLT =ME e —:

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(@)t iy 77158 F] 13 kN £ 0.78 kN;
(b)Y L R B 2/ 100mV;

(C)H ST AR i B JR 46 5 FE 1Y) 50% 2 £ .

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV;

(c) The cell is deformed by 50% or more of its original thickness.

—HABIRKE ] B R 100mV B 2, BT AR 2 /I8 B J5 46 JE B 1) 50%,  BI AT kR & /7.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A T B A 2 PSS 2 M e 0 P TRt s o 10/ T 7 P S M\ LS H R Tt s o (A TR FRES B A 5 A i 2
L) 7 1) e s

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

AN RARE H S B AL R — ki ke . A2 gk S %2 6 /N o RIS 25U 2 BT A Al A e
AR RS B RS LA R 4T

Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

FE 3R Requirement
HEAT LS AN SRR AN IS 170°C, IF HAE I R i JkEe J5 6 /N e AdfA, oK.
Cell and component cells meet this requirement if their external temperature does not exceed 170°C
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and there is no disassembly and no fire during the test and within six hours after test.

@ nLJ L UN38.3 Test Report

T.7. i+ 72 H Overcharge

MR T4 Test method
7 B FEL YA A 1) 36 7 1 e K R 2 78 HE B R 4 o R8I B /N E R U R

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

(@) il P A 1) 70 R RS AN KT 18 AR, a5 ) i /) i s i PV i K 7 P P PR P 35 B 22 AR
BN

(b) il R HHE 7 1) 78 H H R K T 18 ARINF S 2 10 /) R 8 A2 H b e K 7 L LA 1) 1.2 3%

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
IS AR EGIR L R AT o AT IR R [ SR 24 /N .
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
F 5K Requirement
78 HL L B AE TR B A TR AR S 7 RN iR, oK.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8. 3&#|i H Forced discharge

MR Test method

A SE PN EGIR B T 5 12V LR A A U AR IBCFE AR A6 PR VAL A5 T 1) 36 R 45 R ) e R0 F FRL AL ) 2% i ol
i GRS

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

R FRLES 5 — NI 22 DK/ e i L 7 280 R TR DA 1 B0 K/ FR T PR AL o A P RS PR TR IR 8] CERR2 R D)
5T B A E 25 B BR ORI W AR S i R (AL A

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FE 3R Requirement
Ji S B 7 H O R AR B T FR TR AR IR JS 7 RN TG, e K

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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@ aF i

» TR FE Test Procedure

PRI
Marking

A 4

TALH
Pretreatment

v \ v
¥ &4 Samples of FE &L Samples of ¥ &4 Samples of FE 5 Samples of
B001~B008 C001~Co010 B009~B016 C011~C030

v
1o BE AR AL

Altitude simulation

v
Tk P

Thermal test

A A A4
iz i e ook Al TR

Vibration Impact / Crush Overcharge Forced discharge

v

M
Shock

\ 4

BB R

External short circuit

Y

A
SE R
Finished test
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VI. WX EdE Test Data

T.1. &EEH Altitude simulation

@ ":'LJ | 9 UN38.3 Test Report

B Pretest | KR Aftertest | . | EUEHUE/AR
BRESE | g

BARE | oo | mg i )

The state | M7 Ji HL Joi B U Mass (%)Voltage R

No. loss after test Status
M Volt M Volt
of cells ass oltage ass oltage NVoltage

(@) V) () V) (% pre-test

1 WIEH S BOO1 | 511.065 | 5.118 | 511.061 5.118 0.001 100.000 &% Pass

W HUIRES A
Full B002 | 511.074 | 5.114 | 511.074 | 5.113 0.000 99.980 &% Pass

charged
after one

B0O0O3 | 510.958 | 5.112 | 510.951 5.112 0.001 100.000 4% Pass

cycle B004 | 510.869 | 5.113 | 510.869 | 5.112 0.000 99.980 1% Pass

25 E¥ | BOO5 | 511.018 | 5.119 | 511.011 5.119 0.001 100.000 & ¥ Pass
ST HUR A

Full B0O0O6 | 510.735 | 5.115 | 510.735 | 5.114 0.000 99.980 4% Pass

charged
after B007 | 510.468 5120 | 510.461 5.120 0.001 100.000 £i% Pass

twenty-five
cycles B0O08 | 509.689 | 5.116 | 509.689 | 5.115 0.000 99.980 & #% Pass

E% Notes : K5 L5k Atmospheric pressure:1.013 X 10°Pa, 155 & Ambient temperature: 23.5°C
WG, HRBIR. RS KRR, REERFRE K.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

T.2. BERY Thermal test
R HT Pre-test R J5 After test % I A
I FiER % 7 R
FEAOIRES = o A

iy i L J CERES Mass (%)Voltage

The state
of cells No. Mass Voltage Mass Voltage l(?’/sj 7Vﬂglrtegzset

(9) (V) (9) V) pre-test
1 RIER G B001 | 511.061 5.118 511.046 5.116 0.003 99.961 & i% Pass

W HUIRES A
Full B002 | 511.074 | 5.113 | 511.058 | 5.111 0.003 99.961 &% Pass

charged
after one

cycle B004 | 510.869 | 5.112 | 510.853 | 5.110 0.003 99.961 &% Pass

B0O03 | 510.951 5.112 | 510.937 | 5.110 0.003 99.961 4% Pass

25 XJE¥ | B005 | 511.011 5119 | 510.986 | 5.116 0.005 99.941 &% Pass
Ja i HUIRES
Full B006 | 510.735 | 5.114 | 510.724 | 5.111 0.002 99.941 &1% Pass
charged
after B007 | 510.461 5.120 510.448 5.118 0.003 99.961 &% Pass

twenty-five
cycles BO08 | 509.689 | 5.115 | 509.673 | 5.112 0.003 99.941 k% Pass

3% Notes : KL 5k Atmospheric pressure:1.013 X 10%Pa, 1155 & Ambient temperature: 23.3°C
MWARJE, HRBIR. KRR KRR, REBERARE K.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

.15 %% 5 Report Number: NCJC250250355-0001 % 11 713% 20 7 Page 11 of 20
5 & M ik Report Authentication Website: http://www.ncjctest.com Tel: +86-755-23057131




@ i"-ﬁ' ﬁﬁ{% ‘Llﬂ.ll UN38.3 Test Report
LU )

T.3. #z3}) Vibration

I AT Pre-test 46 J5 After test P, R0 5 AR
Thne state | WE s L& Jof HLE Mass (%)Voltage ghg
of cells No. Mass Voltage Mass Voltage loss 7Vﬂglrtézset Status
%
@ | W ) V) (%) ore-test

) PN
1 WAEIR S BOO1 | 511.046 | 5.116 | 511.043 | 5.116 0.001 100.000 &% Pass

i RS

Full B00O2 | 511.058 | 5.111 511.058 | 5.110 0.000 99.980 A% Pass

charged
after one

cycle B004 | 510.853 | 5.110 | 510.849 | 5.110 0.001 100.000 4% Pass

B0O0O3 | 510.937 | 5.110 | 510.934 | 5.110 0.001 100.000 A 1% Pass

25 XM | BOO5 | 510.986 | 5.116 | 510.986 | 5.115 0.000 99.980 £i% Pass
Je i FUIRZS
Full B006 | 510.724 | 5.111 510.721 5111 0.001 100.000 £i% Pass
charged
after B0OO7 | 510.448 | 5.118 | 510.448 | 5.117 0.000 99.980 4% Pass
twenty-five
cycles B0O08 | 509.673 | 5.112 | 509.669 | 5.112 0.001 100.000 £i% Pass

3% Notes : KA JL5E Atmospheric pressure:1.013 X 10°Pa, 11575 & Ambient temperature: 23.6°C
WG, HMRBR. KRR RIFEE. RERFARE K.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

T.4. M7 Shock

RIEHT Pre-test R 5 After test = G0 Jo LR
Jo AR % 7 R R

e 1 e
FEIRS e | me MIE | R L Mass (%)Voltage

The state N ! JVoltag
of cells °. Mass | Voltage | Mass | Voltage 0ss arter tes
(%) NVoltage

(9) V) (9) (V) pre-test

1 WIEFR S BOO1 | 511.043 | 5.116 | 511.043 | 5.115 0.000 99.980 A 1% Pass
i HUIRES
Full

charged | goo3 | 510.934 | 5.110 | 510.934 | 5.109 | 0.000 99.980 %1% Pass
after one

cycle B004 | 510.849 | 5110 | 510.844 | 5.110 0.001 100.000 4% Pass

B00O2 | 511.068 | 5.110 | 511.054 | 5.110 0.001 100.000 A 1% Pass

25 X{E¥ | B0O5 | 510.986 | 5.115 | 510.986 | 5.114 0.000 99.980 4% Pass
Ja i HUIRAS
Full B006 | 510.721 | 5.111 | 510.721 | 5.110 0.000 99.980 41% Pass
charged
after BOO7 | 510.448 | 5.117 | 510.444 | 5.117 0.001 100.000 &% Pass
twenty-five
cycles B008 | 509.669 | 5.112 | 509.669 | 5.111 0.000 99.980 &% Pass

R Notes : K<L 7% Atmospheric pressure:1.013 X 10°Pa, ¥ 1% % Ambient temperature: 23.5°C
MRS, I RBR. R, REA. RBERAERE K.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
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T.5. 4458 External short circuit

FEaRIRE UERe) P b R T A =i B (C) EREN
The state of cells No. External Peak temperature(°C) Status
B0O1 57.6 &% Pass

1 URARH 5 95 LR S B002 58.4 & Pass
Full charged after one
cycle B003 57.6 & 1% Pass

B004 57.8 & ¥ Pass

B005 58.1 & ¥ Pass

25 YCAEH Ja i HUIRES B006 58.3 £k Pass
Full charged after s
twenty-five cycles B0O7 57.5 4 1% Pass

B008 58.0 &% Pass
3% Notes : KL 5% Atmospheric pressure:1.013 X 10°Pa, #1155 & Ambient temperature: 23.2°C
RV AE SR AR S 6 /N N AR A RTERE . RiE K.

There is no disassembly, no rupture and no fire during the test and within six hours after test.

T.6. & Impact
FEAIRZS %' P 3 T B iR 2 (°C) g5
The state of cells No. External Peak temperature(°C) Status
CO001 23.7 &% Pass
1 XA 5 50% 78 H C002 24.5 A% Pass
RS
7 C003 23.8 ks Pass
50% charged after
one cycle Coo4 23.9 & 1% Pass
C005 24.7 A% Pass
C006 23.6 & 1% Pass
25 IR JE 50% 78 H C007 24.3 414 Pass
N ‘j\(\
e C008 23.9 £ 1% Pass
50% charged after
twenty-five cycles C009 23.7 4% Pass
Co010 24.3 4% Pass
% Notes : K JE5E Atmospheric pressure:1.013 X 10°Pa, #1575 & Ambient temperature: 23.3°C
HOSTE R P AR 6 /NI P AR Al A . RS K.

There is no disassembly and no fire during the test and within six hours after test.
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T.7. 375 H Overcharge

FEaRIRAS UERe) g5 R
The state of cells No. Status
B009 414 Pass

1 UAEER Je i RS BO10 “ri# Pass
Full charged after one cycle BO11 A% Pass
B012 414 Pass
B013 £i% Pass

25 YAEH 5 i RS BO14 il Pass

Full charged after twenty-five cycles B015 1% Pass
B016 A% Pass

3% Notes : KL 5% Atmospheric pressure:1.013 X 10°Pa, #1155 & Ambient temperature: 23.2°C
HBAE MNP AN 7 RN AR, KiK.

There is no disassembly and no fire during the test and within seven days after the test.

T.8. &% H Forced discharge

BefARE g
The state of cells . Status

£i% Pass
£i% Pass
4% Pass
4% Pass

1RGP e TR RRZS # % Pass
Full discharged after one cycle 444 Pass

4% Pass
£ % Pass
£i% Pass
£i% Pass
£ri% Pass
£i% Pass

&% Pass

25 AR TR
Full discharged after twenty-five Hi% Pass
cycles 4% Pass

& ¥ Pass

&% Pass
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C028 &% Pass
C029 &% Pass
C030 &% Pass

% Notes : KL% Atmospheric pressure:1.013 X 10°Pa, ¥ 1% % Ambient temperature: 23.0°C
HUGTENRR AR AR S 7 R AR, KiK.

There is no disassembly and no fire during the test and within seven days after the test.
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VI. 41 Conclusion
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55 WA H RS SR Wiks% L

No. Test item Sample number Test reference Conclusion

\ B CRIARRETAY , HI0

e FE A 7y, 5 38.3.4.1 7 G
Altitude simulation United Nations Manual of Tests and Pass
Criteria, part III, subsection 38.3.4.1

BEE GRIGAPRAETFM) , SIS

TP R 7y, 5 38.3.4.2 7 G
Thermal test United Nations Manual of Tests and Pass
Criteria, part III, subsection 38.3.4.2

BAE GRIGAPRAETF M) , SIS
R >, 55 38.3.4.37 &
R Boot~Boog | ' 383431 i
Vibration United Nations Manual of Tests and Pass

Criteria, part 1II, subsection 38.3.4.3

A E GRIGAFRHETFMY , B

iy %, 5 38.3.4.4 G
Shock United Nations Manual of Tests and Pass
Criteria, part III, subsection 38.3.4.4

A E GRIGAPRMETMY , B
4y, 5 38.3.4.57 Eh%

United Nations Manual of Tests and Pass
Criteria, part 1II, subsection 38.3.4.5

A CoRIATFR T » SRIIHR

T/ R 4y, 5 38.3.4.6 1 &
il e 5 Covt-coto | v 383487 Eokls
Impact/Crush United Nations Manual of Tests and Pass

Criteria, part 1II, subsection 38.3.4.6

B E GRIGAPRMET MY , SIS
R 4y, 55 38.3.4.7 &

LT B009~B01s | 7 38347 kil
Overcharge United Nations Manual of Tests and Pass

Criteria, part 1II, subsection 38.3.4.7

A CoRIGATFR T, SRIIHR

1l 4y, 538.3.4.87 &
S Coti-cozo | 7 F 383487 Ei
Forced discharge United Nations Manual of Tests and Pass

Criteria, part 1II, subsection 38.3.4.8

2R, FRAZHIRIEE S IRFE B B GRIGAFRAE T SB1I78 7 28 38.3 HTHIE SR, AllZ5ie A&
The submitted samples were complied with the stated requirements of United Nations Manual of Tests
and Criteria, part III, subsection 38.3, the test result is qualified.

AN %
External short
circuit
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VII. #: % EH Photo of The Sample
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ERENR

Important Notice

1. AR o AT A GRID FIRAF (URERR “SLinE” ) BHEITK.

This report is invalid until signed by the approver and sealed by the Nuocheng Safety Testing
(Shenzhen) Co., Ltd. (Hereinafter referred to as "the Laboratory").

2. FRESIE. Bl MR, #aZ R

This report is invalid with any unauthorized altered, forgery, falsification or partial replication.

3. AR B S5 18 AN AE ZAE T HR A AT BRI i L SE BB L N A 2, A Z50 5 FE il 44 08 K&
HoAth [R) R o ARG I 45 18 T8 5%

This report is only valid to the test conclusion under the precondition that client submitted real
entrusted materials and samples, and the test conclusion result is not relevant with other materials
sharing same name or congeners.

4. AR T AR A SRR A BN, AR SR R A e i, R kAT
R SRR 5 BT AR HE BV An il R A AR, HAS IS5 v RE R AE AL, N E TR AT A
When significant changing of manufacturing process, materials, components, or other factors of the
battery may change its hazard classification, this battery should be identified again; If relative
regulations or standards update, the conclusions may change, and the batteries should be
identified again.

5. XMk BEA R, NTUWRHREZ HEE 15 RN F S E 5z H.

Objections to the test report must be submitted to the Laboratory within 15 days.

6. Afkil A F EIA—Z, Pl Sc A E .

Should there be any inconsistencies between Chinese and English content in this report, the
Chinese version shall prevail.

7. ®[ilA) http://lwww.ncjctest.com, BB HLIE . FEBE IR 15 E A .

Visiting http://www.ncjctest.com, or contact us by telephone, email could check report authenticity.

******?ﬁ%%;ﬁ End Of Report *kkkkx
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